
Environmental Planning Committee 
(EPC) Meeting Agenda 

EQUAL OPPORTUNITY EMPLOYER/PROGRAM • AUXILIARY AIDS & SERVICES TO INDIVIDUALS WITH DISABILITIES AND INTERPRETATION OR TRANSLATION SERVICES AVAILABLE UPON 
REASONABLE REQUEST • TYY:7-1-1 
IGUALDAD DE OPORTUNIDADES EMPLEADOR/PROGRAMA • LAS AYUDAS Y SERVICIOS AUXILIARES PARA PERSONAS CON DISCAPACIDADES Y SERVICIOS DE INTERPRETACIÓN O TRADUCCIÓN 
ESTÁN DISPONIBLES A PEDIDO RAZONABLE • TYY:7-1-1 

DATE: October 10, 2024 
TIME: 10:00 a.m. 

  
VIRTUAL 

MEETING: 
 
ZOOM Webinar –  
https://us02web.zoom.us/j/89163926946?pwd=ZUK6kduA86rCBObtKWipekDbZBJvdY.1  

LOCATION: 
                     ID NO: 

CAG Conference Room  |  2540 West Apache Trail, Suite 108, Apache Junction, Arizona 85120 
[...]
(APP) Program to produce up to 0.249 MGD. This Plan Amendment is proposing a 0.747 MGD build-
out capacity for the WRP.  
 

Table 1. Facility Capacity 
Water Reclamation Plant Saddlebrooke Ranch WRP 
208 Planned Capacity, MGD 0.249 
Aquifer Protection Permit Capacity, MGD 0.249 
Current Constructed Capacity, MGD 0.249 
Next Phase Capacity, MGD 0.249 
Next Phase Total Capacity, MGD 0.498 
Ultimate Buildout Capacity, MGD 0.747 

 
2.1.5 Stakeholders and Neighboring Communities 

Below are the identified stakeholders through this Plan Amendment process for the Saddlebrooke 
Ranch WRP. The purpose of the stakeholders is to provide comments and/or input that is focused 
on the technical aspects and completeness of the amendment proposal to identify any potential 
issues prior to moving forward with the public process. 
 

• Pinal County 
 
Per the CAG Water Quality Management Plan (2016), Section 5-6, Stakeholder Meeting(s): “If a 
stakeholder does not provide a ‘Letter of Support or No Objection’ or a ‘Letter of Objection’ 
received by CAG within 30 days (60 days for ASLD) from the initial stakeholders meeting, they forfeit 
their opportunity to object as a stakeholder and allow the applicant to move forward in the 
process.” Stakeholder Letters can be reviewed in Appendix C. The Arizona State Land Department 
(ASLD) was initially identified as a Stakeholder but elected to not issue a letter.  
 
2.2 BOUNDARY & LEGAL DESCRIPTIONS 

2.2.1 Facility Address 

The Saddlebrooke Ranch WRP is located at 59283 East Egret Trail, Oracle, Arizona. 
 

DRAFT



SUNRISE ENGINEERING • SADDLEBROOKE RANCH WRP EXPANSION • 208 PLAN AMENDMENT • CAG 208 ID #2023-01    5 

 

2.2.2 Legal Description 

The Saddlebrooke Ranch WRP is located in Township 10 South, Range 14 East, Section 7. The WRP 
Service Area includes two full sections and five partial sections. Appendix G shows the Service Area 
for the WRP. The following table illustrates the sections served by the WRP.   
 

Table 2. Sections Served by Saddlebrooke Ranch WRP 
Township / Range Section Portion Served 

T10S R14E 4 N ½ 
T10S R14E 5 Full 
T10S R14E 7 SE ¼ 
T10S R14E 8 N ½, SW ¼ 
T9S R14E 32 Full 
T9S R14E 33 S ½ 
T9S R14E 34 S ½  

 
2.3 CURRENT & FUTURE CONDITIONS 

2.3.1 Population 

The Maricopa Association of Governments (MAG) conducts modeling activities to produce 
socioeconomic projections for population, dwelling units, and employment for Pinal County. The 
data is then reported to the State of Arizona to be used as the State’s official estimates and 
projections. As part of MAG’s modeling efforts, the data is refined to a smaller geographic boundary 
known as a Traffic Analysis Zone (TAZ). Some of the TAZs, and the data within them, were adjusted 
and/or extrapolated to fit the overall Service Area in order to provide the best population and 
dwelling unit estimates and projections.  
 
Data received from MAG is presented in Table 3 and compared to developer projections. Due to the 
large discrepancy of projected growth patterns, developer data was chosen based on consistent 
sales patterns and known growth rates over the previous 15 years. Projections assume an occupancy 
density of two people per single family dwelling unit.  
 
Table 3 indicates that growth was rapid over the first decade, with an average of 32% annual growth 
every year. Projected growth rates are predicted to be much slower, with annual growth between 
3% and 6%.  
 
  

DRAFT



SUNRISE ENGINEERING • SADDLEBROOKE RANCH WRP EXPANSION • 208 PLAN AMENDMENT • CAG 208 ID #2023-01    6 

 

Table 3. Population Projection for Service Area 
Year State Data Population 

Source: MAG MAZ 
219010 

Developer Data 
Dwelling Units 
(single family) 

Population 
(2 people per unit) 

Actual    
2010 N/A 70 140 
2015 N/A 411 822 
2020 N/A 1,160 2,320 
2022 N/A 1,490 2,980 

Projected    
2025 5781 1,700 3,400 
2030 7677 2,300 4,600 
2035 8365 2,900 5,800 
2045 8905 4,100 8,200 

Build Out (2062) 8944 6,200 12,400 
  
2.3.2 Land Use 

The Maricopa Association of Governments (MAG) Land Use Explorer was utilized to obtain existing 
and projected future land use for the Saddlebrooke Ranch WRP Service Area. The MAG Land Use 
Explorer includes data from Maricopa and Pinal Counties that is published as of 2020.  
 
The existing and future land usage for the Saddlebrooke Ranch WRP Service Area is shown in the 
following Table 4. 
 

Table 4. Land Use, % of Total, Existing & Future Projections 
Land Use Sector Existing Conditions Future Projections 

Parameter, Unit Area, Acres Area, % of Total Area, Acres Area, % of Total 
Single Family 454 18.2% 1,500 60.0% 
Industrial 3 0.1% 3 0.1% 
Transportation 45 1.8% 150 6.0% 
Open Space 258 10.3% 847 33.9% 
Undeveloped 1,740 69.6% 0 0.0% 
Total 2,500 100% 2,500 100% 

 
2.3.3 Wastewater Flows 

Metered Flow Records 
 
Table 5 illustrates observed flow records for flows at the Saddlebrooke Ranch WRP for the year 
2023. The current capacity of the Saddlebrooke Ranch WRP is 0.249 MGD. The max hour capacity is 
1.0 MGD while the max day capacity is 0.5 MGD.  
 
  

DRAFT



SUNRISE ENGINEERING • SADDLEBROOKE RANCH WRP EXPANSION • 208 PLAN AMENDMENT • CAG 208 ID #2023-01    7 

 

Table 5. Saddlebrooke Ranch WRP Existing Wastewater Flow Rates 
Parameter Value 

Range of Flow, MGD 0.087 – 0.150 
Max Month, MGD 0.137 
Min Month, MGD 0.103 
Max Day, MGD 0.150 
Min Day, MGD 0.087 

 
Future Flow Projections 
 
Future flow projections are based on dwelling unit estimations based on master planned growth. 
Projections are also based on influent records from 2017 to 2022. The average daily flow per person 
is 40 gallons. See Table 6.  
 

Table 6. Saddlebrooke Ranch WRP Wastewater Flow Projections 
Year Dwelling Units 

(single family) 
Average Daily Flow 

MGD 
2025 1,700 0.136 
2030 2,300 0.184 
2035 2,900 0.232 
2045 4,100 0.328 

Build Out (2062) 6,200 0.496 
*Average Daily Flow = Dwelling Units x 2 (people per home) x 40 gallons per person 

 
The intent of this Plan Amendment application is not to address the build out scenario or an 
expansion of the Service Area. A separate amendment will be submitted when further expansion is 
considered in the future which is anticipated in approximately 20 years. The scenario is provided for 
planning purposes only.  
 
2.3.4 Sewer Master Plan 

The master plan, “Saddlebrooke Ranch Master Sewer Report”, completed by B & R Engineering 
(2006), addresses the sewer collection system for the development through buildout. The report 
addresses design criteria to determine design flows and gravity line limitations, and gravity line 
sizing. According to the report, a network of gravity lines will convey sewage flow to the WRP, 
located at the southwest corner of the project, and no lift stations are required. The natural 
topography of the project slopes from northeast to southwest at 1 to 2% and pipe sizes range from 
8-inch to 18-inch.  
 
  

DRAFT



SUNRISE ENGINEERING • SADDLEBROOKE RANCH WRP EXPANSION • 208 PLAN AMENDMENT • CAG 208 ID #2023-01    8 

 

3.0 WASTEWATER TREATMENT FACILITY 

 
3.1 TREATMENT FACILITY DESCRIPTION 

3.1.1 Physical Address / Legal Description 

The Saddlebrooke Ranch WRP is located at 59283 East Egret Trail, Oracle, Arizona in Township 10 
South, Range 14 East, Section 7 SE 1/4. 
 
3.1.2 Flow Rates 

Influent flow rates based on wastewater flow records for 2023 are shown in Table 7. The 
Saddlebrooke Ranch WRP is currently designed to treat up to 0.249 MGD. The next phase of the 
facility, which will add an additional 0.249 MGD of capacity, has been designed and is anticipated to 
be online by 2025. The expansion will increase the treatable capacity to 0.498 MGD. 
 

Table 7. Saddlebrooke Ranch WRP Existing Wastewater Flow Rates 
Parameter Value 

Range of Flow, MGD 0.087 – 0.150 
Max Month, MGD 0.137 
Min Month, MGD 0.103 
Max Day, MGD 0.150 
Min Day, MGD 0.087 

 
A summary of flow projections is shown in Table 8. The methodology for calculating these 
projections was included in Section 2.3.3.  
 

Table 8. Saddlebrooke Ranch WRP Wastewater Flow Projections 
Year Dwelling Units 

(single family) 
Average Daily Flow 

MGD 
2025 1,700 0.136 
2030 2,300 0.184 
2035 2,900 0.232 
2045 4,100 0.328 

Build Out (2062) 6,200 0.496 
 
3.1.3 Sewage Acceptance 

The Saddlebrooke Ranch WRP receives 100% domestic sewage. The facility does not accept septic 
waste and there is no plan to accept septic waste in the future.  
 

DRAFT



SUNRISE ENGINEERING • SADDLEBROOKE RANCH WRP EXPANSION • 208 PLAN AMENDMENT • CAG 208 ID #2023-01    9 

 

3.2 SEWAGE COLLECTION SYSTEM 

3.2.1 Sewer Works Infrastructure  

The Saddlebrooke Ranch WRP collection system includes a network of gravity sewer collection 
pipes. Gravity sewer mains range from 8-inches to 18-inches in diameter. The sewer collection 
system does not include any lift stations or force mains.  
 
3.2.2 Treatment Process 

The existing Saddlebrooke Ranch WRP includes a two-stage BNR activated sludge facility designed to 
meet permit limitations as described in the facility APP and AZPDES permit. The WRP was also 
designed to meet RWQS for Class B+ effluent. With the expansion project, the Saddlebrooke Ranch 
WRP will consist of preliminary, secondary, tertiary, and solids handling facilities. The following is a 
description of each facility.  
 
Bypass Vault (proposed) 
 
A bypass vault will be added with the proposed improvements. Influent will flow into the bypass 
vault prior to the influent pump station. The bypass vault will be equipped with a Muffin Monster in-
line grinder for pre-treatment. A redundant bar screen and trash rack is also included in the event 
the Muffin Monster is down for maintenance.  
 
Influent Pump Station (existing) 
 
The influent pump station consists of a wetwell with two 7.5 hp submersible solids handling pumps 
and two VFD-controlled 3 hp pumps. Water is pumped to the splitter box.  
 
Splitter Box (existing) 
 
The splitter box is elevated for gravity flow into the BPUs. Flow enters from the bottom and flows 
over weirs to outlet chambers that are isolated with slide gates. A total of four outlets are available, 
one of which is in operation and directs flow into the existing BPU. A second chamber will become 
operational with the addition of a second BPU.  
 
BPU (existing) 
 
The BPU, aerobic sludge digester (ASD) and clarifier is a circular all-in-one unit with the biological 
processes and ASD in outer segments, and a circular clarifier in the middle. The unit is constructed 
as a package treatment plant complete with baffles, airlifts, mixers, and other required components. 
The combined volume of each BPU is 0.5 MG. The BPU uses the modified Ludzak Ettinger (mLE) 
flow-through activated sludge process to achieve the required nitrate limits specified in the APP. The 

DRAFT



SUNRISE ENGINEERING • SADDLEBROOKE RANCH WRP EXPANSION • 208 PLAN AMENDMENT • CAG 208 ID #2023-01    10 

 

multi-stage centrifugal blowers located west of the BPUs provide compressed air for the treatment 
process.    
 
Dewatering (proposed) 
 
An on-site solids handling system will be added with the proposed improvements. Settled sludge will 
be pumped to a centrifuge where polymer will be added to the sludge stream for thickening. 
Dewatered solids will be discharged to a storage bin to be hauled off-site. Water removed during 
the process will be returned to the treatment system.  
 
Post Equalization Basin (proposed) 
 
A post equalization basin will also be added with the proposed improvements. The purpose of the 
post equalization basin is to reduce peak flows and associated impacts on downstream processes 
including filtration, disinfection, and final effluent handling. Discharge from the clarifiers will enter 
the post equalization basin where a modulating valve regulates flow to downstream treatment 
processes.  
 
Tertiary Filtration (existing) 
 
The tertiary filter is a disc filter which contains up to six woven cloth discs. Effluent flows inside the 
unit and out of the discs to the outlet weir.  
 
UV Disinfection (existing) 
 
The UV disinfection system is an open channel system that provides a dose of ultraviolet 
transmittance with three 40-lamp banks in series.  
 
Flow Measurement (proposed) 
 
Flow is measured following the post equalization basin modulating valve and following UV 
disinfection through MAG meters. Influent flow is not metered. Daily reclaimed water and 
discharges to the AZPDES outfall are measured separately and reported to ADEQ.  
 
Effluent Pump Station (existing) 
 
The effluent pump station consists of a concrete wetwell with duplex 10 hp vertical turbine pumps. 
The effluent pumps provide B+ reclaimed water to Saddlebrooke Ranch Golf Club for turf irrigation.  
  

DRAFT



SUNRISE ENGINEERING • SADDLEBROOKE RANCH WRP EXPANSION • 208 PLAN AMENDMENT • CAG 208 ID #2023-01    11 

 

AZPDES Discharge (existing) 
 
The effluent pump station is equipped with an overflow to the AZPDES discharge if the pumps are 
out of operation. The discharge consists of a an 18-inch effluent line that flows to Big Wash, which is 
adjacent to the property.  
 
Standby Generator (existing) 
 
A 350 kW, 480V, 3-phase diesel fuel generator provides standby power to the WRP when the utility 
power is out of service.  
 
3.2.3 Products 

Effluent 
 
The Saddlebrooke Ranch WRP is designed to produce an effluent meeting Class B+ RWQS. This level 
of quality is enforceable through the ADEQ APP permit issued for the facility. Furthermore, the WRP 
must also meet effluent limits in accordance with the facility AZPDES permit which sets limits to 
ensure discharges do not cause or contribute to an exceedance of an applicable water quality 
standard when discharging to an unnamed tributary of Big Wash.  
 
Sludge 
 
Currently, sludge produced at the Saddlebrooke Ranch WRP is hauled off-site to the Saddlebrooke 
Wastewater Treatment Plant under AZPDES Permit #AZ0022853, where it is treated and dewatered 
prior to disposal at an authorized landfill. With the proposed expansion, Class B sludge produced by 
the Saddlebrooke Ranch WRP will be dewatered on-site using centrifuge dewatering technology. 
Dewatered sludge will be removed from the site and disposed of in an authorized landfill. The 
landfill that currently receives dewatered sludge is the Butterfield Station Landfill.  
 
 Butterfield Station Landfill  
 40404 99th Avenue 
 Maricopa, AZ 85139 
 Phone: (866) 909-4458 
 
3.3 EFFLUENT MANAGEMENT  

3.3.1 Overview 

Currently there are three disposal methods for effluent from the Saddlebrooke Ranch WRP: lake 
impoundment, reuse at the golf course, and flow directed to an unnamed tributary of Big Wash, a 
Canada del Oro tributary (during emergency). In the future, other end users and uses could be 

DRAFT



SUNRISE ENGINEERING • SADDLEBROOKE RANCH WRP EXPANSION • 208 PLAN AMENDMENT • CAG 208 ID #2023-01    12 

 

added to the disposal methods. The effluent pumps supply the Saddlebrooke Ranch Golf Club with 
B+ reclaimed water for turf irrigation under APP P-105334 to discharge a maximum of 0.249 MGD. 
The pump station is equipped with an overflow to the AZPDES discharge if the pumps are out of 
operation. The AZPDES discharge (Permit #AZ0024775) through Outfall 001 consists of an 18-inch 
effluent line adjacent to the facility. The unnamed wash leads to Big Wash.  
 
The plan amendment proposes the next phase capacity increase to the Saddlebrooke Ranch WRP 
from 0.249 MGD to 0.498 MGD. Ultimate build-out capacity will be 0.747 MGD. Future effluent 
management will continue to include the same three disposal methods and may add groundwater 
recharging facilities via recharge basins and/or aquifer storage recovery wells. Recharge facilities 
could provide an additional option and flexibility for operators to manage increased effluent due to 
plant expansion.  
 
3.3.2 Discharge 

Effluent that is discharged is pumped from the effluent pump station to the golf course 
impoundment lake. In the event of an emergency discharge, an overflow at the effluent pump 